Bill To:
SIDERTUL SA DE CvV

R¥Cy  S1D930518KRO
AVENIDA PRESIDENTE MASARYK
MEXICO CITY Dy
11570 Mx
SPECIFICATIONS

ASTM AB-05a, A%%2-06a, AS572-06

HEAT NQ: 11883480
c Mn = 5

Ship To: 5
SIDERTUL SA DE CV
402 GRAND CENTRAL BLVD

MILO DISTRIBUTION CENTER
LAREDO k TX
78045 us
5IZE GRADE

W12 X 30# 7 W3l0 x 44.5 992/572-50

Qrder Date:D&/07/2010

PO No:PLESA-TUTIL
Mill Order Nc:3733366
Load Ne:130888%
Manifeost No;20092631

CERTIF

@GERDA -

LENGTH
40 ¥r /7 12.1%2 M

CHEMTCAT; ANALYSIS

si Cu Ni

Cr Mo Sn v Al Wb CE
.08 .87 L010 .032 .21 .26 .10 .11 .032 008 .00z 002,021 .29
BHYSICAL, FPROPERTIES
Yield Stxength Tensile Srrongth Specinen Aroa Blongation
ST MPa KST MPa S In Sq om ] Gage Length
58.5 403.3 78.% 545.4 0.608 3.02 21.5 BIn 200 mm
56.7 390.9 T7.6 B35.0 0.608 3.92 22.7 BIn 200 mm
TENSILE TEST RATIOS
YLD/TENE YLB/TERS
.13 .74

All manufacturing processeaa of this'product, including alactyde arc MELTING and continueus CAS
CMTR complics with EM 10204 3.1

"I horeby certify that the contents of this report are gorrect and accurate. All tests and op
material manufacturer or its aub-contractors, when apgllcable, are ino compliance with the regu.
specifications and applicable purchaser designatod recquirements.”

Signadg:ff;?é%ﬁ§:%«:ﬂszif.r'c&uc:bmw-e;:::EQ:::s—Date:Max. 28, 2010 Signead:
Tom LI Haryingten: Quality ASalrance Minager Netary FobBIIad (1T appl




